Massey Ferguson

240 P TRACTOR 651615
TABLE OF CONTENT Page00-00
Page Title Page Number

CYLINDER BLOCK 2

CRAMNKSHAFT B

CAMSHAFT 8

CONMNECTING ROD 12
CYLINDER HEAD 14
LUBRICATIMNG CIL SUMP 16
JOINTS AMD GASKETS 20
WATER PUMP, THERMOSTAT AND HEAT EXCHANGER 22
RADIATOR 24
AIR INDUCTION 26
EXHAUST SYSTEM 30
FUEL S¥STEM 32
FUEL FILTERS AND PIFES 34
FUEL INJECTIOMN EQUIPMENT 36
FUEL OIL LIFT PUMP 38
IMIECTION PUMP 40
THROTTLE CONTROLS 42
BATTERIES AMND CAEBLES 46
ELECTRICAL WIRING 48
STARTER MOTOR 52
ALTERNATOR 56
INSTRUMENT PAMEL &0
LIGHTIMNG 62
AX¥LE SUFPFPORT 1=
FROMT AXLE 68
STEERING (STEERING WHEEL AND COLUMM) 72
STEERING HYDRAULIC LINES 76
STEERING PUMF 78
POWER STEERING VALVE 80
STEERING CYLINDER g2
TIE ROD ASSEMBELY 34
SHIFT LEVERS 86
TRAMSMISSION 88
TRAMSMISSION g2
DuAaL CLUTCH 94
REAR AXLE CEMTRE HOUSING 96
REAR AXLE-HOUSING 100
REAR AXILE-DIFFEREMTIAL 104
BRAKE PEDALS 108
HAMDERAKE 110
DRUM BRAKES 112
P.T.O. SHAFT 114
HYDRAULIC LIFT PUMP 116
HYDRAULIC LIFT PUMP 120
HYDRAULIC LIFT WALWVE 122
HYDRAULIC LIFT COWER 124
HYDRALULIC LIFT (LIFT &ARMS) 126
HYDRAULIC LIFT (QUADRANT SUPPORT) 130
LINKAGE 134

HOOD AND GRILLE

138



Massey Ferguson

240 P TRACTOR

651615

TABLE OF CONTENT
FENDERS AND SUPFORTS

STEF FLATE

SEAT

WHEELS

STABILISER

DECALS

ACCESSORIES SECTION
AUXILIARY HYDRAULICS
SELECTOR VALWVE
SPOOL VALVE (1-SPOOL CONTROL VALVE)
CONTROL VALVE
HYDRAULIC COUPLING

142
144
146
148
150
152
154
156
158
160
162
164

Page00-00



240 P TRACTOR

& CRANKSHAFT

Tol Bedint £51 E16 M31 (Issue 1) 8/90

Ref 6 Page 6



Massey Ferguson

240 P TRACTOR 651615
CRANKSHAFT Page6
Item Part Number Qty Description
1 1076958M91 1 Crank
2 745483M1 2 Weight, Balance
3 353570X1 4 Bolt (7/16 X 2-3/8" NF, Hex.)
4 733644M1 2 Washer (Special)
5 733645M1 2 Washer (Special)
6 731227M1 1 Spacer
7 735599M1 1 Gear, Crankshaft
8 731076M1 1 Key, Pulley
9 1076963M91 1 Insert
10 1 Insert (Front Upper)(Use 1076963M91)
11 1 Insert (Front Lower)(Use 1076963M91)
12 4 Insert, Intermediate (Use 1076963M91)
14 2 Insert (Rear)(Use 1076963M91)
15 1076967M91 1 Insert (Conn. Std.)
16 735113M1 2 Washer (Thrust)
17 735112M1 2 Washer (Thrust)
18 745057M1 1 Washer, Oil Thrower
19 745773M1 1 Pulley, Crankshaft (4 Holes)
21 1476107X1 1 Bolt, Crankshaft Pulley
22 731376M1 1 Washer
23 735800M1 AR Washer (Upper)(+.007")
24 735801M1 AR Washer (Lower)(+.007")
30 740681M91 1 Flywheel Assembly
31 731008M1 1 Gear, Ring
32 353595X1 6 Bolt (1/2 X 1-1/2" NF, Hex.)
33 737514M1 6 Washer, Flat (33/64 X 15/16 X 7/64")
34 828123M1 1 Bearing, Pilot
40 1076964M91 AR Insert (-.010" Main)
1076965M91 AR Insert (-.020" Main)
1076966M91 AR Insert (-030" Main)
47 737067M91 AR Insert Set (-.010")
737068M91 AR Insert Set (-.020")
737069M91 AR Insert Set (-.030")



240 P TRACTOR

$776 001

ist Print

CYLINDER BLOCK

h ﬂ&—r . //_,/63
"o b1

S

Ref 2

Page 2



Massey Ferguson

240 P TRACTOR

651615

CYLINDER BLOCK
Item Part Number

AWN PR

49
50
51
52
53
54
61
62
63
64
65
66
67
68
69
70
71
72

1665860M91
1077275M91
739043M1
745241M1
1476051X1
1476049X1
731354M1
731355M1
1447053M1
738808M1
733855M1
731354M1
731356M1
736613M1
734308M1
376506X1
1476087X1
1476086X1
742271M1
734308M1
747063M1
1851764M1
376506X1
731210M1
731211M2
353446X1
731651M1
353916X1
1260A
747383M91
1447691M1
741378M1
353518X1
353770X1
731208M1
731209M1
636762M1
735889M1
736091M1
636762M1
741401M1
732902M1
354074X1
740732M1
377127X1
365691X1
365690X1
377126X1
731647M1
353446X1
353916X1
353538X1
358005X1
353434X1
1260A
3019858X1
391198X1
391955X1
3009794X1
3019857X1
339369X1
1440204X1
738821M1
738820M1
731651M1
731312M1

Qty
1

PRPPRPPRPPPPPPOOFRPFPFEPNNMNNNRPPRPORPRPNOORAEDIMENDIDANEPNEANMNOOOOWLERE

Description

Engine Assembly, Complete

Block (Stripped)

Liner (Cast Iron)

Thimble

Bolt (9/16 X 3-19/32" NF, Hex.)
Bolt (9/16 X 4-19/32" NF, Hex.)
Plug (1-1/4" Cup Type)

Plug (57/64" Cup Type)

"O" Ring (3/4" 1.D. X .070" Thk., Spl.)
Plug (13/16" Dia. W/1/8" Dia. Hole)
Plug (13/32" Cup Type)

Plug (1-1/4" Cup Type)

Plug (11/16" Cup Type)

Plug (1/2" NF, Phillips Head)

Stud (7/16 X 3-5/8")

Nut (7/16" NF, Hex.)

Bolt (7/16 X 3-1/4" NF, Hex.)

Bolt (7/16 X 3-7/8" NF, Hex.)

Stud (7/16" NF, X 4-5/16")

Stud (7/16 X 3-5/8")

Gasket, Cylinder Head

Drain, Cylinder Block

Nut (7/16" NF, Hex.)

Gasket, Water Inlet

Elbow, Water Inlet

Washer (5/16" Lock)

Stud (5/16" NF, X 1-1/8")

Nut (5/16" NF, Hex.)

Pin

Housing Assembly, Rear Oil Seal
Seal, Rear Housing

Gasket, Oil Seal Housing

Bolt (5/16 X 7/8" NF, Hex.)
Washer (11/32 X 11/16 X 3/32" Flat)
Housing, Tractormeter Drive
Gasket, Housing

Seal, Housing To Block (7/8 X 1-3/8 X 1/4")
Connector, Drive

Cap, Dust

Seal, Housing To Block (7/8 X 1-3/8 X 1/4")
Plate, Flywheel Housing Adapter
Grommet, Rubber

Pin (3/16 X 3/4" Cotter)

Stud (5/8 X 5-7/8" NC - NF Special)
Shim (21/32 X 1-1/4 X .036")

Shim (21/32 X 1-1/4 X .010")

Shim (21/32 X 1-1/4 X .005")

Shim (21/32 X 1-1/4 X .002")

Stud (5/16 NF X 1-1/4")

Washer (5/16" Lock)

Nut (5/16" NF, Hex.)

Bolt (3/8 X 1" NF, Hex.)

Bolt (3/8 X 1" NF, Sckt. Hd.)
Washer (3/8" Lock)

Pin

Screw (M12 - 1.75 X 35mm 12 PT. Flange Hd.)

Bolt (M12 - 1.75 X 55mm Hex.)
Bolt (M12 - 1.75 X 70mm Lg. Hex., Hd.)

Screw (M12 - 1.75 X 70mm 12 PT. Flange Hd.)

Bolt (M12 - 1.75 X 90mm Hex. Hd.)
Washer (M12 Lock)

Nut (M12 - 1.75 Hex.)

Plug (7/8" Cup Type W/3/8" Dia. Hole)
Plug (7/8" Cup Type W/1/8" Dia. Hole)
Stud (5/16" NF, X 1-1/8")

Dowel (3/8 X 9/16")

Page2



Massey Ferguson

240 P TRACTOR

651615

CYLINDER BLOCK
Item Part Number Qty Description
73 22226X 1 Bush (1/4 x 1/8")
74 355547X1 1 Plug (1/8" N.p.t.)

Page2



